SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 7 / 20MHz / 64QAM
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__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48011 GHz -45.68 dBm -20.68 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 19.07 dBm -10.93 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49225 GHz -43.71 dBm -30.71 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -20.16 dBm -10.16 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -39.23 dém -29.23 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87115 GHz -40.59 dBm -30.59 d&
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2476 GHz £.450 GHz 1,000 MHz 2:48590 GHz -31.61 dBm -6.61 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55395 GHz -0.78 dBm -30.78 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49591 GHz -27.43 dém -14.43 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57002 GHz -30.55 dBm -20.55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Conducted Spurious Emission

LTE Band 7 / 5MHz

[ spectru i
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -47.14 dBm -22.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -47.08 dBm -22.08 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46244 GHz -46.35 dBm -21.35 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46840 GHz -46.16 dBm -21.16 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.31310 GHz -43,61 dBm -18.61 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32423 GHz -43.43 dBm -18.43 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.50100 GHz -41.03 dBm -16.03 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94556 GHz -41,57 dBm -16.57 db
10.000 GHz 18.000 GHz 1.000 MHz 15.87538 GHz -37.13 dBm -12.13 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.87238 GHz -37.27 dBm -12.27 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.60015 GHz -38.22 dBm -13.22 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.24767 GHz -38,19 dBm -13.19 d&
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Highest Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982,30635 MHz -47,22 dBm -22.22 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47033 GHz -46.12 dBm -21.12 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.30971 GHz -43.60 dBm -18.60 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.69598 GHz -41.53 dBm -16.53 dB
10,000 GHz 18,000 GHz 1.000 MHz 1586698 GHz -37.14 dBm -12.14 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.57765 GHz -38.11 dBm -13.11 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 7 / 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -46.75 dBm -21.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -47.27 dBm -22.27 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47436 GHz -46.25 dBm -21.25 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.19533 GHz -46.51 dBm -21.51 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29761 GHz -43,68 dBm -18.68 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31310 GHz -43,563 dBm -18.63 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.50200 GHz -41.08 dBm -16.08 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94006 GHz -41.66 dBm -16.66 db
10.000 GHz 18.000 GHz 1.000 MHz 15.88338 GHz -36.98 dBm -11.98 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.88688 GHz -37.13 dBm -12.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.58765 GHz -38.22 dBm -13.22 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.59065 GHz -38.23 dBm -13.23 dB&
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Highest Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 855,29985 MHz -47,38 dBm -22.,38 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47337 GHz -46.26 dBm -21.26 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32616 GHz -43,70 dBém -18.70 d8
5.000 GHz 10.000 GHz 1.000 MHz 7.68198 GHz -41.34 dBm -16.34 dB
10,000 GHz 18,000 GHz 1.000 MHz 1587838 GHz -37.32 dBém -12.32.d8
18.000 GHz 26,000 GHz 1.000 MHz 19.57615 GHz -38.08 dBm -13.08 d&
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LTE Band 7 / 15MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948,85807 MHz -47.12 dBm -22,12 dB 30,000 MHz 1,000 GHz 1.000 MHz 959.03788 MHz -47.03 dBm -22.03 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47684 GHz -46.25 dBm -21.25 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -46.29 dBm -21.29 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29568 GHz -43,57 dBm -18,57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.47424 GHz -43,563 dBm -18.63 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.50250 GHz -41.10 dBm -16.10 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.75 dBm -16.75 db
10.000 GHz 18.000 GHz 1.000 MHz 15.86088 GHz -37.24 dBm -12.24 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.87288 GHz -37.14 dBm -12.14 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.24467 GHz -38.14 dBm -13.14 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.57415 GHz -38.09 dBm -13.09 d&
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Highest Channel / QPSK
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30.000 MHz 1,000 GHz 1.000 MHz 921,22689 MHz -47,16 dBm -22.16 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -46.45 dBm -21.45 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30923 GHz -43.67 dém -18.67 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.66798 GHz -41.22 dim -16.22 dB
10,000 GHz 18,000 GHz 1.000 MHz 1587338 GHz -37.03 dBém -12.03 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.590165 GHz -38.32 dBém -13.32 d&
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LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz —46.61 dBm -21.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -47.23 dBm -22.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -46.12 dBm -21.12 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -46.10 dBm -21.10 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,47279 GHz -43,77 dBm -18,77 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31600 GHz -43,43 dBm -18.43 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.50350 GHz -40.78 dBm -15.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91156 GHz -41.43 dBm -16.43 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60627 GHz -37.18 dBm -12.18 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.86238 GHz -37.18 dBm -12.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.22967 GHz -38.24 dBm -13.24 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.24767 GHz -38.22 dBm -13.22 dB
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Highest Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 971,15692 MHz -47,28 dBm -22.268 d8
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -46.22 dBm -21.22 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30100 GHz -43,70 dBém -18.70 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92556 GHz -41.32 dim -16.32 dB
10,000 GHz 18,000 GHz 1.000 MHz 1588138 GHz -36,98 dBém -11.98 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.24417 GHz -38.15 dBém -13.15 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0054
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0037
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0040
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A7-24 of 24
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz

Mod. QPSK 16QAM

64QAM Limit: 13dB

RB Size Full RB Full RB

Full RB Result

Middle CH 4.61

5.83 6.52

PASS
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,30 cbm 2522 dbm 4.92 dB 2.45 0B 3.97 dB 4.61 dB 4.67 dB Trace 1 | 19,43 cbm 25,99 dbm 5.55 dB 3.10 dB 5.01d8 5.83 dB 5.29 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.24 | 123 | 299 | 3.06 & 490 | 491 | 979 | 10.03 | - - - -

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.23 - 3.05 - 4.89 - 9.77 - - - - -

TEL : 886-3-327-3456 Page Number 1 Al2-2 of 24
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LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.49 dBm) ™M1[1] 14.99 dBm)
707.49440 MHz 707.16150 MHZ]
20 20
i ndB 26.00 dB nd 26.00 dB
A ey e - A 5
w0 ‘o e B A 1.236400000 sz 104 : " — ﬁu\,\.\,x,\\ 1.225200000 V\Hf
7 Q factor 572.2) 7 qfactor | 577.2
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! i AE] !
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-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.4944 MHz 14,49 dBm nd8 down 1.2364 MHz ML 707.1615 MHz 14,99 dam nd8 down 1.2252 MHz
T 1 706.8848 MHz -11.60 dam nd8 26.00 dB TL L 706.6818 MHz -11.20 dbm n 26,00 d8
T2 1 708.121 MHz -11.73 dém Q factor 572.2 T2 1 70B.107 MHz -10.96 dBm Q factor 577.2

L I ]

L U ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.85 dBm)| MI[1] 14.50 dBm
" 708.50100 MH?Z| 706.54700 MHz
20 ! 20
. nde X 26.00 dB ¥ ndB 26.00 dB
- I wl B TN 2.991000000 MHz 104 e e L S P Sl 3.062900000 MHz
[ Q factor \ 236.9 7 Q factor \\ 230.7]
0 d .F 1 0 d / 1
T Y
10 df i -10 di -
20d .
I (O s ] P
ey .| e VI ey
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.501 MHz 16.85 dBm ndB_down 2.991 MHz ML L 706,547 MHZ 14.50 dBm ndB_down 2.0629 MHZ
TL 1 705.0195 MHz -8.94 dBm nd8 26.00 dB TL L 705.9775 MHz -11.70 dam nd8 26.00 dB
T2 1 709.0105 MHz -9.02 dBm Q factor 236.9 T2 1 709.0405 MHz -11.59 dam Q factor 230.7

L it J -

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 13.08 dBm)
708.42900 MHz 709.15600 MHZ]
20 . 20
e 26.00 dB nd 26.00 dB
g AV i A o N BT Sy 4.895000000 MHZ| 104 P e Pl SBYL 4.905000000 MHZ|
Q fact 1 144.7 7 I Q facte 144.6)
\ /
od 0 d
-10 d “" 10 d -
I \
204 pvi y 20
o P A i A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.429 MHz 14.39 dBm nd@ down 4.895 MHz M1 1 709.158 MHz 13.98 dBm nd@ down 4,905 MHZ
T 1 705.082 MHz -11.68 dam nd8 26.00 dB TL L 705.062 MHz -11.57 dam 26,00 d8
T2 1 709.978 MHz -11.38 dém Q factor 144.7 T2 1 709.968 MHz -11.91 dém 144.6

L it J -

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.06 dBm)| ™M1[1] 14.04 dBm)
710.0570 MHz 708.1190 MHz,
ML
= & _ ndBy_ 26.00 dB @ nd 26.00 dB
o s e e T 9.790000000 MHZ 04 N e B 10.030000000 MHz
T Q factor \ 72.5) i Q factor \ 70.6
od Iﬁ \
Tl 4
-10 df - - \!,
! \
20 d LS \l\
~ VA A, vy, AT e Ay
A pavdhi e s ~
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.057 MHz 15.96 dam nd8 down 9.79 MHz ML FDE.119 MHz 14,04 dBm nd8 down 10,03 WHz
T1 1 702.545 MHz -10.26 dBm nd8 26.00 dB T1 L 702.485 MHz -11.59 dbm nd8 26,00 d8
T2 1 712.435 MHz -9.60 dBm Q factor 72.5 T2 1 712.515 MHz -11.86 d8m Q factor 70.6
L I 4 [S JL 4 -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.14 dBm)| ™M1[1] 13.05 dBm)
707.49440 MHz 707.51800 MHZ]
= ™ nd 26.00 dB @ ndB 26.00 dB
} o A By 1.225200000 MHz . A B e 3.050000000 MH]
W y, o‘m..nir‘h‘\, 577.5 e 7 Q factor 231.9)
od ; 0 di y
J_f I\ T ;
-tod o -10d
204 Jﬂ 20d
A L - i AN
0 gungrancne A - A e Vs o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.4944 MHz 13.14 dBm nd@ down 1.2252 MH2 M1 707.518 MHz 13.85 dBm nd@ down 2.0509 MHZ
T1 1 706.8874 MHz -12.43 dbm nd8 26.00 dB T1 L 705.9715 MHz -11.84 dam nd8 26,00 d8
T2 1 708.1126 MHz -12.79 dém Q factor 577.5 T2 1 709.0225 MHz -12.11 dém Q factor 231.9
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.8a dBm) ™M1[1] 14.08 dBm)
707.26000 MHz 709.1980 MHz,
= 26.00 dB @ 26.00 dB
104 - . 4.885000000 MHz| 10 d - T 9.770000000 ‘1H<
s 144.8 ] 72.6
a 7 v o N \
10 df T’I LS 10 d 3
20 d ! 20 d [
\
— BT S, -, my S
ety ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.26 MHz 13.83 dam nd8 down 4.885 MHz ML 709.198 MHz 14.88 dam nd8 down 9.77 Wz
T1 1 705.072 MHz -12.17 dbm nd8 26.00 dB T1 L 702,665 MHz -11.09 dam nd8 26.00 dB
T2 1 709.958 MHz -12.20 dém Q factor 144.8 T2 1 712.435 MHz -11.49 ddm Q factor 72.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 448 | 450 | 893 | 9.03 - - - -

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.09 - 2.74 - 4.49 - 8.97 - - - - -

TEL : 886-3-327-3456 Page Number 1 Al12-5of 24

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ‘ 14.64 dBm)|
707.17270 MHz 707.64550 MHZ]
= B 1085314685 MHz @ J 1085314685 MHz,
10d — 10d —_— -
| ¥ .
od E 0 di
/
10 df -10 o
204 b 20d
A el "
- WY O\ . £
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.1727 MHz 14,56 dam ML L 07,6455 MHz 14,64 dBm
T 1 706.95734 MHz 7.67 dm Oce Bw 1.085314685 MHz TL L 706.95734 MHz .64 dBm Oce Bw 1.085314685 MHz
T2 1 708.04266 MHz 9.20 dam T2 1 708.04266 MHZ 7.58 darm

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.71 dbm)| MI[1] 15.65 dBm
- " 708.69880 MHZ - 707.11040 MHZ]
o Bre 2.721278721 MHz 2 . 2.721278721 MHZ
— A mrm
10d s [ 104 — al v
/ \
o d 0 di / 1
-1 d L 10 di :
/ i L
/ / \
204 - v 4 ] =
I e b PR LAner .
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.6988 MHz 15.71 dam ML 707.1104 MHz 15.65 dam
T 1 706.14535 MHz 9.71 dBm Oce Bw 2.721278721 MHz TL L 706.13337 MHz 8.52 dBm Oce Bw 2.721278721 MHz
T2 1 708.86663 MHz 10.12 dam T2 1 70B.85465 MHZ 9.59 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.11 dBm) ™M1[1] 13.23 dBm)
- 706.02100 MHz - 707.72000 MHZ]
Occ B } 4.475524476 MHz GE : Bw 4.495504496 MHZ
o : T o LT NPT AW 104 LN NN W L N .«
/ | / |
o d | 0 d |
[ \ / \
_1od S -10d + t
'
204 i 20d ff -
o s I o |~
| adp i - e, A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 706.021 MHz 14.11 dBm ML 707,72 MHz 13.23 dam
T 1 705.26224 MHz 9.30 dBm Oce Bw 4,475524476 MHz TL L 705.26224 MHz 8.19 dBm Oce Bw 4,495504496 MHz
T2 1 709.73776 MHz 9.99 dam T2 1 709, 75774 MHZ 8.64 dam

L I ]

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.00 dBm) ™M1[1 14.03 dBm)
710.4570 MHz 708.0590 MHz,
= £.931068931 MHz @ = 9.030969031 MHZ
-~ 2 - P
w0 ; : 0d e Ay :
| \ \
o d J Y 0 di :
} \
10 d - ‘\ -10 di [ |
/ . |
20d
ot [ . -
e SV DS N Y v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.457 MHz 16.00 dam ML 7DE.0S9 MHz 14.83 dam
T1 1 703.0245 MHz 9.43 dBm Oce Bw 5.931068931 MHz T1 L 702.9845 MHz 9.07 dBm Oce Bw 9.030969031 MHz
T2 1 711.9558 MHz 8.86 dam T2 1 7120155 MHz 9.21 dam
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.67 dBm) 14.53 dBm)
- 707.68460 MHz - 708.61490 MHZ]
| M1 Occ B 1090909091 MHz 2.739260739 MHZ
- Tl
1wd f h, . = 10 d e .
I/ !
od . 0 d -
10 d - - -10 di L
/ \ i
20 d / \ 20 o /
e ; s [ S
Al = N A= v ~S0'da
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6845 MHz 12.67 dam ML L 70B.5140 MHz 14.53 dam
T1 1 706.95734 MHz 8.59 dBm Oce Bw 1.090305051 MHz T1 L 706.12737 MHz 7.96 dbm Oce Bw 2.739260739 MHz
T2 1 708.04825 MHz 5.48 dam T2 1 708.86663 MHZ 8.91 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.71 dBm 14.89 dBm)|
705.80200 MHz 706.9410 MHz,
= 4485514486 MHz @ S £.971028971 MHz|
10d — — — 104 —— e
I i [
od 0 d
/
-10 df - -10 d
204 - 20d
o, N [ N . "
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,802 MHz 12.71 dem ML 706.341 MHz 14,89 dam
T1 1 705.26224 MHz 6.84 dBm Oce Bw 4,485514456 MHz T1 L 703.0245 MHz 7.47 dBm Oce Bw £.971028971 MHz
T2 1 703.74775 MHz 8.50 dam T2 1 711.9955 MHz 8.14 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Cond

ucted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dIB’I'F“H PURIOUS INE_ABS P, 20 GBH‘.‘P S
[
10 dBm 10 dBm ‘I
ode 0 dBm f
-10 dBm -10 dBm
SPURIOUS_LINE_ABS !
20 dem 20 dim JJ
-30 dBm \1\
-40 dBm \
50 e o M’J \
i MJUWMW Sk
&0l A kil 2L AL ks, "
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -31.04 dém -18.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 7o 77528 Wi 19.65 dBm -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -26.13 dém -13.13 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00475 MHz 26 35 dBm 1335 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,24076 MHz 19.77 dBm -10.23 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz ~30-42 chm 1742 db,
.
I J1 £
Dater 3 Date: 3.FER.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm [ N 10 dar.[wm\
0 de { \ 0 dém 1
-10 dem - -10 dB) :
SPURIOUS_LINE_ABS I‘ \
-20 dem ‘ . 20d ‘
.30 dem — "’u. L““—-\ st T =
- —
-40 dem 40 dem
- ™.
-50 dem -50 dem: ~
e’ Mt
P O [
-60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.11 dém -15.11 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.26973 MHz 1218 dBm -17.82 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99935 MHz -31.02 dBm -18.02 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01404 WHe 3034 dom 1734 d
599.000 MHz 701.000 MHz 100.000 kHz 699.96503 MHz 12.08 dém -17.92 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -27.77 dbm -14.77 dB

i ;

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUS INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine x S
7 |
|
10 dBm \H 10 dBm i 1
0 dB ] - 0 dem
-10 d8m - -10 dBm '}
SPURIOUS_LINE_ABS \ J
“20 dem H‘“ -20 dBm JJ
-30 dBm 'r.l .111 -30 dem l»f Y
-40 dem m -40 demy— T
50 dam ;’J’ S srme’fwv ht
Lsio® K | ¥ o
. ool I
ol -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.54 d&m -15.54 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHz 19.25 dBm -10.75 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99655 MHz -26.04 dBm -13.04 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00085 MHz -26.48 dBm -13.48 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.24575 MHz 19.06 dém -10.94 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -29.84 dBm -16.84 dB
T
i e N [1 e
Date: 3.FEB.2021 10 Date FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm L 1\ 10 dBm . "
/ | f \
0de I 0 dem |
[ ] 1
-10 dBm ! | -10 de|
SPURIOUS_LINE_ABS J \
-20 dem - LWM -20 dBm
30 dBm o] ,Fgg’;; "-
el " m L \_\
_40 dem / 40 dBm
-50 dem — -50 dBm -
,,/"}ﬂ N“‘*—u,_\ﬂg
o — 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590.000 MHz £98.900 MHz 100.000 kHz 698.87777 MHz -27.96 dém -14.06 d 714.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁ MAz 11.22 dBm -18W|
£58.500 MHz £93.000 MHz 30.000 kHz £98.91374 MHz -31.45 dém -18.49 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 03951 MHz 31.52 B lacode
£99.000 MHz 701,000 MHz 100,000 kHz £99,77423 MHz 11.32 dBm -18.68 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 28.96 dBm 1528 ds
T
I 1 P
Date: 3.FEB.202

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine /‘\ S
10 dBm f\\ 10 dBm [‘ '
|
ode l 0 dBm f
-10 d8m -10 dBm
SPURIOUS_LINE_ABS |[ H
-20 dem l l\ -20 dBm JH
30 dem Y \'1‘ -30 dem i
40 dBm ‘,\ n | 40 dBm fl
\
-50 dem i i 5 Y ht
P i VA
. . ot sdaia il 60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.04 d&m -20.04 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.73726 MHz 18.25 dBm -11.75 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99895 MHz -28.14 dBm -15.14 dB 716,000 MH= 716.100 MHz 30,000 kHz 716,00554 MHz -29.42 dBm -16.42 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600,24875 MHz 18.24 dém -11.76 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -33.16 dBm -20.16 dB
T
i e N [1 e
Date: 3.FEB.2021 10:35:21 Date FEB.2021 54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
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650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -27.21 dém -14.21 d8 713.000 MH2 716.000 MHz 100.000 kHz 715.74376 MHz 19.79 dBm -10.22 dB
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -27.94 dém -14.94 de 713.000 MHz 716,000 MHz 100.000 kHz 714.08851 MHz 8.22 dBm ~51.78 dB
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698,500 MHz 599,000 MHz 30.000 kHz 698.99665 MHz -25.78 dBm -12.78 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00395 MHz -26.79 dBm -13.70 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 698,69106 MHz -30.02 d&m -17.02 dé 711.000 MHz 716.000 MHz 100.000 kHz 714.84865 MHz 5.78 dBm -24.22 db
698.900 MHz 599.000 MHz 30.000 kHz 508.994965 MHz -30.31 dBm -17.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00524 MH= 31,43 dbm 1845 dB
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SPURIOUS_LINE_ABS /[ | ! \
20 dem JI ‘ 20 dim /’ ‘
|
-30 dBm /’ Hl,g -30 dBm , L
-40 dem i 40 dem A || M/
AR N1 a “\ [\ i1 (W
. A, 1 [l | f’% o [l |
50 dem 7 J RN A UL || e v Rlas
) |~ Mt o I ‘\JL/J U
-60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -42.15 dBm -29.15 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 19.66 dBm -10.34 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.98037 MHz -41.54 dBm -28.54 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.03541 MHz -38.84 dBm -25.84 dB
£99.000 MHz 700,000 MHz 100.000 kHz 600,58442 MHz 19.59 dém -10.21 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -38.88 dBm -25.88 dB
T
il A il 1 [ ]
Data: 3.FEB.2021 11:01:21 Date: 3.FEB.2021 11:06:34

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectru
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
6 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dBm 10 dBm
0 de T ot Yo AaaiYanea’s cheaimintidin’ P T o Vi, S O
-10 d8m \ -1p dem
SPURIOUS_LINE_ABS ’ \ 1
-20 dem -30 dBm

—

-30 dBm £ 430 dem .
%

-40 dBm: 40 dBm

.SM}, = 50 dem P
dém -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.58 dBm -19.58 d& 706.000 MHz 716.000 MHz 100.000 kHz 708.51248 MHz 3.10 dBm -26.90 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99416 MHz -34.80 dBm -21.80 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00684 MHz -35.75 dBm -22.75 dB
£99.000 MHz 709.000 MHz 100.000 kHz 70821578 MHz 3.33 dBm -26.67 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.31 dBm -20.31 dB

]" 1

Date: 3.FEB.2021 10:5

i

1 3.FEB.2021 11:0
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P s 20 ghine S 5
10 dBm ‘l 10 dBm r’ ;
0 de r ! 0 dem J 1I
-10 dem 3 -10 dBm
SPURIOUS_LINE_ABS f \ ! b\
-20 dem -20 dBm Tt
11 !
-30 dBm “ '\ -30 dem t ‘l
-40 dBm ﬂ’ i {\! 40 dBm }f‘\] /"m i\‘
50 dem L’f L\ HJ % JJIV i L'L,'L' A\ T:m o - lh\\. f‘f
o FANNMINNED ‘uﬁ’v’"\;-,\.w‘ [, h\,\n '\J Lo o L O T AL ‘
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -42.05 d&m -29.05 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.43556 MHz 18.47 dBm -11.53 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99745 MHz -40.34 dBm -27.34 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00564 MHz -40.12 dBm -27.12 de
£299.000 MHz 709.000 MHz 100.000 kHz 692.61430 MHz 19.25 dém ~10.75 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -42.61 dbm -29.61 dB
T
il A il 1 [ ]
Date: 3.FEB.2021 11:00:48 Date: 3.FEB.2021 11:06:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' sk Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
” _—— po e
0 ds : L 0 o i
IL ‘
-10 dem i -1p dem
SPURIOUS_LINE_ABS ‘ 1
-20 dem l)j H\ 30 dBm |
.30 dem 0 dem .
-40 dam u 40 dem u
]
50 dom = 50 dem
-
dam 50 dBm o
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -33.99 dém -20.99 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.25075 MHz 2.37 dBm -27.63 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,97458 MHz -37.30 dBm -24.30 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01444 MHe 3530 dom ~25.30 db
599.000 MHz 709.000 MHz 100.000 kHz 708,20579 MHz 2.61 dBm -27.39 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -34.95 dBm -21.95 dB
Y
I 1 P
Date: 3.FERB.Z021 11:00:14 : 3.FEB.2021 11:05:28
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 12/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS

d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!

20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine s
10 dBm ﬁ‘\ 10 dBm {P\
o b H 0 dem j |
-10 d8m J 1 -10 dBm I
SPURIOUS_LINE_ABS ( \
-20 dem

-20 dBm ’I I1|
\

ik
-30 dBm -30 dBm

40 dem

[ |

H 40 dem .. It
50 dbm /? l\. f ¥L A | ;’ IL 'JTU\ ﬁ
oa TN L TN L J I \ TRIAN S N AN

|20 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -45.01 d&m -32.01 d8 706.000 MHz 716.000 MHz 100.000 kHz 715,38560 MHz 17.79 dBm -12.21 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99865 MHz -44.41 dBm -31.41 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00574 MHz -45.24 dBm -32.24 dB

£99.000 MHz 709,000 MHz 100,000 kHz 699,58442 MHz 17.80 dBm -12.20 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -46.02 dBm -33.02 dB

\
il A I [] o

Date: 3.FEB.2021 11:08:44 Date: 3.FEB.2021 11:10:17

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
o de - 0 gesm 2, =
=y
! i
-10 dem i -1p dem
SPURIOUS_LINE_ABS \ \
-20 dem J \ -do dem l
-30 dBm ¥ fzu dem ll
) ™|
-40 dem —— ,u 40 dem ¥ CTT
-50 dem -50 dem:
dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,59326 MHz -35.32 dém -22.32 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.77023 MHz 1.29 dBm -28.71 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,95879 MHz -38.33 dBm -25.33 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 01303 MHe 3979 dBm 2670 db
599.000 MHz 709.000 MHz 100.000 kHz 708.37562 MHz 1.19 dBm -28.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.87 dbm -22.87 dB

]" 1

Dats: 3.FEB.2021 11:0

i

: 3.FEB.2021 11:09:44
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

T|[ spectru i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
o ettt e i i . R et W SRR R
-50 dBm
2
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 616.38058 MHz -58.37 dBm -45.37 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.32960 MHz -58.04 dBm -45.,04 dB
725,000 MHz 1.000 GHz 100.000 kHz 958.48255 MHz -57.58 dBm -44,58 dB 725,000 MHz 1,000 GHz 100.000 kHz 864.89956 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897526 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53787 GHz -46.99 dBm -33.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -42.49 dBm -29.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -42.49 dBm -29.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92927 GHz -43,30 dBm -30.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01477 GHz -43,12 dBm -30.12 d&
_— _—
)i 2 )i w
L JL ) L L J
1 3.FEB.2021 10:31:02

Highest Channel / QPSK

pec 1 Dv:u
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
-30 dém
-40 dBm
R Ry |
o - o IS S
-50 dBém
.
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 642.12363 MHz -58.15 dBm -45.15 d8
725.000 MHz 1,000 GHz 100.000 kHz 955,38311 MHz -57.71 dem -44.71 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -46.60 dBm -33.80 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -42.34 dBm -29.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91527 GHz -43.18 dBm -30.18 d&
il At
JL J
Date: 3.FEB.2021 10:34:15
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LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
N -20 dBm
N -30 dBm
-40 dBm
. 50 B .
K m
pmoniarhe
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.42044 MHz -58.36 dBm -45,36 dB 30.000 MHz 690.000 MHz 100.000 kHz 616.98053 MHz -57.94 dBm -44,94 dB
725,000 MHz 1.000 GHz 100.000 kHz 834.85503 MHz -57.86 dBm -44,86 dB 725,000 MHz 1,000 GHz 100.000 kHz 949.83412 MHz -57.47 dBm -44,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86876 GHz -46.84 dBm -33.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -47.10 dBm -34.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90776 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -42,62 dBm -29.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92277 GHz -43.07 dBm -30.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01377 GHz -43.26 dBm -30.26 dB&
_— _—
] 2 L )i ] w
10:40:08 : 3.FEB.2021 10:42:07
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
J . —— N
-50 dBém
e
| ===
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £91.23248 MHz -58.28 dBm -45.28 dB
725.000 MHz 1.000 GHz 100.000 kHz 991,52654 MHz -57.66 dem -44.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -46.97 dbm -33.97 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,90926 GHz -42.47 dBm -29.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92277 GHz -43.18 dBm -30.18 d&
¥
I J -
Date: 3.FEB.20Z1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
) - s~y prsmasnrnl, - ) P WS
-50 dBm
ik
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.27990 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.57973 MHz -58.21 dBm -45.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.92501 MHz -57.63 dBm -44,63 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E5.33312 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86876 GHz -46.88 dBm -33.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -46.69 dBm -33.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.28 dBm -29.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -42,59 dBm -29.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -43,31 dBm -30.31 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91127 GHz -43.28 dBm -30.28 d&
_— _—
] 2 L )i ] w
10:53:55 3.FEB.2021 10:55
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
L — e  maman W EPSSRER N,
-50 dBém
Y
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 630.92948 MHz -58.23 dém -45.23 d8
725.000 MHz 1.000 GHz 100.000 kHz 937,53636 MHz -57.63 dem -44.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52287 GHz -46.97 dbm -33.97 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,90826 GHz -42.44 dBm -29.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91377 GHz -43.01 dBm -30.01 d&
¥
I J -
Date: 3.FEB.20Z1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
e~ B P SO 0 - e, e from l\-ww
K m
.
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.87993 MHz -58.21 dBm -45.21 dB 30.000 MHz 690.000 MHz 100.000 kHz 611.93091 MHz -58.22 dBm -45,22 dB
725,000 MHz 1.000 GHz 100.000 kHz 908.39166 MHz -57.57 dBm -44,57 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.03663 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85776 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49738 GHz -46.87 dBm -33.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -42.38 dBm -29.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42.47 dBm -29.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92177 GHz -43,30 dBm -30.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -43.19 dBm -30.19 d&
_— _—
] 2 L )i ] w
3.FEB.2021 11:04:22
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. o - R R T,
-50 dBém l
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 632.37937 MHz -58.44 dBm -45.44 dB
725.000 MHz 1.000 GHz 100.000 kHz 922,63907 MHz -57.67 dem -44.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.62934 GHz -46.76 dBm -33.76 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -42,62 dém -29.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90927 GHz -43.30 dBm -30.30 d&
¥
I J -
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0148
40 Normal Voltage 0.0124
30 Normal Voltage 0.0133
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0098
0 Normal Voltage 0.0206
PASS
-10 Normal Voltage 0.0027
-20 Normal Voltage 0.0163
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0129
20 Normal Voltage 0.0000
20 Battery End Point 0.0237
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK

16QAM

64QAM Limit: 13dB

RB Size Full RB

Full RB

Full RB Result

Middle CH 5.01

6.29

6.84 PASS

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 0 dB__AQT 2 ms ® RBW 10 MHz o att 0 dB__AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e [T
= M=
o Preey o
N,
0.0 0.0
%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 486 | 490 | 9.81 | 9.73 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.95 - 9.71 - - - - -

TEL : 886-3-327-3456 Page Number 1 A13-2 of 14

FAX . 886-3-328-4978






